



Alifarma S.A. de C.V.

CERTIFICADO DE CALIDAD

OXIDO DE ZINC SELLO ORO

Lote: 250309

	RESULTADOS	ZYDSA
APARIENCIA	POLVO BLANCO	POLVO BLANCO
OXIDO DE ZINC	99.92 %	99.90 % MIN
PLOMO	0.007 %	0.25 % MAX
FIERRO	0.005 %	0.01 % MAX
CADMIO	0.008 %	0.02 % MAX
HUMEDAD A 110°C	0.005 %	0.08 % MAX
INS.EN Ac. ACETICO	0.003 %	0.07 % MAX
FINEZA EN MALLA 325	99.96 %	99.9 % MIN



Cda. de Colima No. 4 Col. Roma, Deleg. Cuauhtémoc, C.P. 06700
México, D.F. Tel.5525-5833 Fax. 5207-8195 alifarma@prodigy.net.mx